
Department of Leather Engineering 
Khulna University of Engineering & Technology 

B.Sc. Engineering 4th Year 1st Term Examination-2023 
LE 4111 

Footwear Engineering III 

Time: 3.0 Hours Full Marks: 210 
N.B. i) Answer any THREE questions from each section in separate scripts. 

ii) Figures in the right margin indicate full marks. 
iii) Assume reasonable data if any missing. 

SECTION-A 

l(a) Discuss the impact of cutting knife design on the precision and efficiency of the cutting 09 
process in shoe manufacturing. How do the design elements, such as single vs. double 
edged, different widths and cutting edges, affect the overall production quality? 

1 (b) Explain the process of making strip steel knives. What are the critical steps involved 09 
and how de they contribute to the effectiveness and accuracy of the cutting knives? 

l(c) Analyze the key benefits of dieless cutting systems in the footwear industry. How do 09 
these benefits compare to traditicaal cutting methods in terms of efficiency, precision 
and material waste reduction? 

l(d) Suppose, you have been given 160 sqdm of A-grade leather to cut various parts for size 08 
37 court shoes. If each pairs require 11.50 sqdm of leather, how many complete pairs of 
size 35 shoe uppers can you cut from the provided leather? 

. 2(a) Evaluate the factors affecting the cutting results in Russ and Small method (RSM) for 12 
calculating material allowance. Explain how each factor contributes to the overall 
material consumption. 

2(b) Describe the challenges related to thread breakages in shoe construction. How can these 11 
issues be effectively managed to maintain production flow? 

2(c) Write short notes on (i) English binding (ii) Ghillie topline and. (iii) Nicking and 12 
Pleating. 

3(a) State the· significance of toplinc in shoe construction. Hov .. · does the topline tape 08 
contribute w the shoe's durability and aesthetic? 

3(b) Make a sequence of· operations for closing court shoe upper including their 10 
specifications. 

3(c) Explain the purpose of a footwear specification sheet. What key information does it 09 
contain and why is it crucial for the production process? 

3( d) "Effective packaging of footwear can reduce damage. enhance product appeal and 08 
improve storage effic.ency", E:( __ �12in it. 

4(a) Mention the stepr; involved in i11tn_;i�ucing a new article in a footwear industry. 10 
4(b) List out the criteria for a good factory Ly out in the footwear industry and their impact 08 

on production efficiency. 

Page 1. of 2 



4( c) Critically asses the role of humidity control during the storage and shipping of footwear. 08 
What are the recommended practices to pre.vent damage of different footwear materials? 

4(d) Write short notes on (i) Depreciation cost (ii) Royalty cost and (iii) Semi-variable cost. 09 

SECTION-B 

S(a) Why finishing operation is carried out after shoe manufacturing? 07 
5(b) How applied heat works on the shoe surface during wrinkle chasing operation? Expound 12 

the disadvantages of wrinkle chasing process on a shoe surface. 
5(c) What are the practices you needed to follow during cleaning process? Explain the 08 

cleaning principles of solvent based cleaners and polishers. 
5(d) Why repairing is needed after shoe making process? Write down the preface of filler as 08 

a repairing agent in shoe finishing operation. 

6(a) Why temporary attachment by adhesive is done before shoe lasting operation? 10 
6(b) Write down the complete sequence of operations in a lasting department. 15 
6(c) Differentiate among hot melt, polychloroprene, latex and rubber solution according to 10 

their adhesive properties. 

7(a) 

7(b) 
7(c) 

What is meant by Californian slip lasted construction. How does this method differ from 08 
other shoe constructions? 
Write down the sequence of a string lasting process. 
Define vulcanized shoe construction. Discuss the sequential operation of direct 12 
vulcanized shoe construction 1)roccss. 

10 

7(d) Draw a cross-sectional view of a Californian slip-lasted shoe. OS 

8(a) Why drying out and wetting out is needed during cleaning operation? OB 
8(b) Write down the· role of creams, polishes and waxesduring top dressing operation. 07 
8(c) Mention some commonly used upper and soling materials used in footwear production. 10 

Also write down the recommended bonding system for shoe materials. 
8( d) Mention the faults that are occurred during shoe spraying and their possible causes. IO 

Page 2 of_2 



Department of Leather Engineering 
Khulna University of Engineering & Technology 

B.Sc. Engineering 4th Year 151 Terin Examination-2023 
LE 4029 

Tannery Waste Management 

Time: 3.0 Hours Full Marks: 210 
N.B. i) Answer any THREE questions from each section in separate scripts. 

_ii) Figures in the right margin indicate full marks. 
iii) Assume reasonable data if any missing. 

SECTION-A 

l(a) State the sources and environmental effects of the following pollution parameters 12 
generated in the tannery effluent: (i) Sulphides, (ii) TKN and (iii) COD. 

1 (b) Categorize the tannery effluent. State the key considerations for the treatment of tannery 08 
effluent. 

l(c) Write notes on the flow equalization system with advantages and limitations. 09 
1 ( d) Give the discharge standard of the pollut�on parameters of the tannery wastewater to the 06 

surface water based on ECR 2023. 

2(a) What are colloids? How do colloids get electrical charges on its surface? Explain with 09 
examples. 

2(b) Distinguish between the. mechanism of coagulation. based on sweep-floe formation and 10 
adsorption & charge neutralization. 

2(c) To produce drinkable water from biologically treated tannery wastewater which 06 
treatment methods could be used and how? 

2( d) A tannery is planning to install a wastewater treatment plant to remove turbidity. A 10 
coagulation-flocculation plant has been proposed within the following design parameters. 
Wastewater flow rate, 0.55 m3/s, slow mixing time 20 minutes, velocity gradient, G = 30 
s-1 and water temperature is 20° C. Now design a 3-compartment flocculation tank and 
size the mixing equipment of the first compartment. [Power of the variable speed motor, 
JTQ 50 is 0.37 kW and rotational speed is 30 rpm. You have to use 3 blades one pitch 
propeller type impeller with the impeller constant of 0.32] . . 

· 3(a) Describe the environmental pollution during carrying out the leather coating. 07 
3(b) Write down the environmental factors that control the biological treatment process by 10 

influencing the health and growth of microorganisms. 
3(c) . Write down the advantages and limitations of trickling filter with its schematic diagram. 08 
3(d) An activated sludge process is used to treat tannery soaking wastewater with a flow rate 10 

of 1250 m3/d and BODs concentration of 275 mg/L. The aeration tank is operated at an 
MLSS of 2250 mg/L, and HRT of 360 min. The sludge is wasted at 21 m3/d with solids 
concentration of 7500 mg/L. The effluent BOD5 concentration is 65 mg/L. calculate the 
volume of the aeration tark,_-SRT, volumetric loading rate, F/M ratio of the process and 
also identify th� nature of the plant based on F/M value. 

Page 1 of 2 



4(a) Give the schematic diagram of a rectangular sedimentation tank and illustrate the .outlet IO 
zone of the basin. 

4(b) A tannery must treat about l 5000 m3 Id of wastewater. Flocculation particles are 08 
produced by coagulation, on a column analysis indicates that an overflow rate of 20 m3 /d 
will produce satisfactory removal at a depth of 3.5 m. Now determine the size of the 
required circular settling tanks and also find the necessary retention time. 

4(c) Why does Alum consume alkalinity in water treatment? Explain. Give the advantages 08 
and limitations of theAlum coagulation process. 

4(d) State the significance of the following operational parameters in activated sludge 09 
process. (i) Oxygen uptake rate (OUR), (ii) ML VSS and (iii) Sludge age: 

SECTION-B 

S(a) State the factors should be considered to improve the properties of composites. 07 
5(b) How can you remove the sulfide from tannery wastewater? Explain. 08 
5( c) Discuss the conventional model for safe disposal of tannery sludge as landfill with proper 10 

neat sketches. 
S(d) 

6(a) 

6(b) 
6(c) 
6(d) 

7(a) 
7(b) 

7(c) 
7(d) 

Define fiber reinforced composites. Mention some options for the utilization of leather 
fiber as green byproducts. 

Mechanical and thermalproperties of leather fiber reinforced composite depend on fiber 
length, orientation and volume fraction-Why? 
How can you utilize leather shavings/splitting as poultry feed? 
Mention the objectives and strategies of solid waste management. 
Tannery industries are categorized as red industry by the DoE of Bangladesh. Explain, 
why? 

Write .down the toxicity of heavy metal components present in the tannery solid waste. 
Define sustainable development. Write down the components of sustainable development 
in tanning industry. 
Write down the principal reasons to consider the use of composting process. 
State the necessary procedures for the recycle or reuse of (i) Salt from Curing and (ii) 
Liquor from Lime liquor. 

10 

10 

10 
07 
08 

10 
10 

07 
08 

Briefly discuss the recovery of chromium from chrome containing wastewater by poly 
_electrolyte precipitation with proper diagram and parameters. 
How can you utilize the untanned collagen for the production of gelatin? 
Define environmental management system (EMS). Write down the key elements of an 
.EMS. 

8( d): How can you reduce the water consumption from tanning, industry? Explain. 

Page 2 of 2 

10 

10 
07 

08 

�(a) 

8(b) · 
8(c) 



Department of Leather Engineering 
Khulna University of Engineering & Technology · 

B.Sc. Engineering 4tli Year l st Term Examination-2023 
· LE 4109 

Leather Products Engineering III 

Time: 3.0 Hours Full Marks: 210 
N.B. i) Answer any THREE questions from each section in separate scripts. 

ii)" Figures in the right margin indicate full marks. 
iii) Assume reasonable data if any missing. 

SECTION-A 

1 ( a) How clothes communicate -our intangible language from culture to culture? 08 
1 (b) Depict the influence of culture and geography on clothing array in contemporary time. 10 
1 ( c) "The future of fashion will incorporate a wardrobe that not only cares about aesthetics 10 

but also ethical practices and the environment in mind't.Explain briefly. 
1 ( d) Define notches. What is the importance of notches on a pattern? 

2(a) Define Blousonjacket. Show the complete set of patterns for a blousonjacket. 12 
2(b) Which type of collar is most suitable for a blouson jacket? Draw and mention the 08 

special features of that collar. 
2(c) Compare among skirt, coat and blazer. 06 
2(d) Illustrate the following terms with related figures: (i) Body rise, (ii) Armscye length and 09 

(iii) Placket. 

3(a) ·Define enlargement. Illustrate the enlargement techniques for blouson jacket with 20 
related figures. 

07 

3(b) Note the necessary measurements for drafting a jacket block. 
3(c) Compare among dart, pleat and tuck. 

07 
08 

4(a) Briefly describe the construction process of 12 size straight skirt block. 15 
4(b) What is dart manipulation? Explain the slash and spread method of dart manipulation 12 

with necessary sketch. 
4(c) Mention the different types of pleats used in skirt with necessary sketch. 

SECTION-B 

08 

5(a) Define perspective drawing and engineering drawing. Sketch a gent's waist coat and 16 
show the frameworks of complete pattern structure. 

5(b) · Mention the key measurements for developing a waist coat. 04 
5(c) r Define waist coat. Write short note on the collar, neck line and pocket used in waist 08 

coat. 
5(d) Briefly state the measurement'technique of scye with sketch. 

Page 1 of 2 

07 



6(a) What is meant by physiological function of clothing? Narrate the parameters of clothing 10 
physiology. 